IThunder
liger

No.6225-F

o

s.‘»- €.

A78Yaw D NITROS
SVIONSTERAKTRUC K&

Manufactured by \ http://www.thundertiger.com




IThunder
Tioer . (C Features |

® New oversized anodized heat sink head & engine
mount

178 AWD NITRO ® New slipper clutch kit & all metal-geared 2-speed
IMONSTER TRUCK transmission w/reverse

® New ultra tough steel spur gear

® New heavy duty CVA

® New high performance rear exhaust aluminum tuned
pipe

® New stiffer shock springs

® New PRO-50BK (8.2cc) monster power plant

® New style body shell and decal scheme

® New chrome spoke wheels & super grip tires

® New front impact absorbing bumper design

® New rear wheelie bar

T
>

=0 > :
‘J/;&‘g / NEos
v 4% f/

—

Pro-50BK
Hex-Start 8.2cc Engine

® Blue Body
o 73 Ag 3




FRONT ASSEMBLY

PD1740

PD7232

T

e

PD1504

PD1563

MTA4 V2 P1



REAR ASSEMBLY

/~ PD7236
N /pD1501 PD1499
PD1504

PD7231

PD1479

7 PD1465
PD7201

|
“—PD0976

PD6342

PD1483

g

)

PD1571

&PDMM

PD1483

PD1518

PD1536

#—PD2488
PD1966

TTPD1497

PD0673

PD1497
AN\
7
L\
\\\‘.\

PD1519 PD7232  PD1534
)
PD1559 \\
e Sk
e B s -

~, @/

PD1538

PD7232
|
‘
|
|
&
—%
PD1472 & |

\PD7230

@

©——pD1478

:
I

[

PD1743

MTA4 V2 P2



CHASSIS ASSEMBLY

MTA4 V2 P3



CTR TRANSIMISSON GEAR BOX

PDO676 ﬁ PD2433
N W7 \\\\
s @@ . PD1sT PD7215

PD7216

PD7208

PD7255
PD7257

PD7207
PD1572

PD1968

N
PD1461/§%‘%
PD1533 e
P
\\

PD1572

I PD7208 &\
L /R®

PD7217

PD7218 P
PD7219 .

PD7212

\

PD7220 "< _

o

PD7255
N7

~

PD7208

PD1447

PD1571

PD0670

TN
PD7213 ~  ANW
A
S

" pp7251

PD1550

PD1488

MTA4 V2 P4




MTA4 V2 PARTS LIST

O

AA1813 FLYWHEEL SHIM(0.5 mm)
RemztH

PD1447 FWD/REV CLUTCH HUB
ENIRFEEE

2 ©
A
(==

)
=

7
(.

& 8 S

° )

PD7258 BRAKE DISCS
HEH

P

AD2555 FLYWHEEL COLLET,5mm

PD0871 COUPLER TUBE

e
PD7257 BRAKE PADS & SCREWS

PD1450 SHIFT LEVER

PD1461 BRAKE CAM &

PD1465 F/R DRIVE INPUT CUP

REREEE RS EESI D ey ~ HARDWARE FRRBEMER
HEORIT
000
TN // I e o Qo
4‘ é% 44 ° ‘ PD1473 SHOCK SPRING PD1475 kSHOCK SPRING ‘ @ ¢ 8
%‘; ‘/{:/:‘; ‘/\/:/:‘; ﬁ ﬁ e Ye) Soft/BL Firm/RED ®
%, %, ¥ BEEEE BO) HESNE (6 S o
s e s ‘ . OO AN A\ ©
® o - T N O\ O\ O NN AN S (=)
NN & & @) NN @ ®)
PD1470 ASSEMBLED SHOCK(8), PD1471 ASSEMBLED SHOCK(2), PD1472 SHOCK REBUILD KIT(2) PD1474 SHOCK SPRING, PD1476 SHOCK SPRING, PD1478 SHOCK ENDS
HEsRE SRR RSN Med/GL X-Fim/CU R
BEREE 20) BEXEE W)
- @ &)

-

(4) (4)

) @)

@

[1711

oo 0

PD1479 SHOCK TOP MOUNTS PD1480 FUEL TANK PD1481 DIFF SHAFT/PINION, PD1482 DIFF SET PD1483 DIFF CASE/BULKHEAD, PD8011 MUFFER OUTLET
EERR R SHFEAE EEINE ZiREEHA ERFEAE HRE
"\ W SR e N \
« /
/ W @
== - J
PD1488 FWD/REV CLUTCH HOUSING PD1489 CHASSIS PD1490 CHASSIS GUARD & PD1493 UPPER SUSP PD1494 FRONT BULK/ PD1497 SUSPENSION
SRENimAE BER COVER ARM MOUNTS CHASSIS MOUNT HINGE PIN SET
fItRaER TEREEEE B/ RERTERS BEETH

MTA4 V2 P5



[r—_] [r—_]
[
/ / N N
— e S -
PD1498 KNUCKLE / HUB PD1499 ADJUS_T BALL (4),10.8mm PD1501 STEEL PIN (4),2.5X12mm PD1503 FR TURNBUCKLE,4X110mm PD‘ISO‘}_ F/R TURNBUCKLE END PD1505 RR TURNBUCKLE,
EBOEEAE EEINGE bic! FUEEIAIAR EIIRESAGERE L r ) M4X126mm
RIREETEANT
i W

@ ; gy ® ® - - )
AR e Y
SSSeS 35383 - e
PD1509 BELLCRANK PD1510 FRONT SKID PLATE PD1514 REAR SKID PLATE PD1515 FRONT SHOCK TOWER
FIZERFEFEIR #ERTERER B =SSR

L §
PD1507 BELLCRANK PD1508 BELLCRANK POST
& BUSHING HARDWARE
BB A i
a=n/ 7

PLASTIC PARTS

BOEEEH
. (4) @ -/
e =N
o C - | =
PD1525 SERVO SAVER
{EiRHEEE

Lo E

-
F'/ ? p) P
= (2) £ 7
PD1516 REAR SHOCK TOWER PD1517 BODY MOUNTS & PD1518 REAR CLIP & PD1519 REAR FLAG & POSTS PD1524 RADIO TRAY
BRERRE POSTS FLAG MOUNT B (IR E TR
BERSIREFER TETREEAE
o WETTOOYYYYYYYYYYYOTS _ sl Q
o= ] || =@ 20 ||w@ || ™
' , WOOOYYYYYYYYYYYOTITS —
- -
~ q’ . . e
=7 |[5=| 00 |8 =
PD1526 SERVO HORNS PD1527 GEAR SHIFT PD1577 AXLE BEARING PD1594 FUEL PRIMER PUMP  PD1650 FUEL TANK PD1714 NUT WRENCH
LINKAGE SAPCER e ACCESSORY 5.5/7/8MM
{RIEBRIIEAE iREnERAE SHFEECHAE TFIRF
MTA4 V2 P6

EREaE



MTA4 V2 PARTS LIST

88

=J
|

=

A S

(=]

(10)

047
e “Q “
gt

PD1743 SHOCK BODY &
CAP SET65219
BEHERSHE

PD1745 UPPER SUSPENSION
ARMS(2)
FEER

PD1746 LOWER SUSPENSION
ARMS(2)
TREEER

PD1749 DIFFERENTIAL OUTDRIVE
AND GASKETS
BEEERES

PD1896 DIFFERENTIAL SHIME(10)
0.3mm,S3
ERBR

PD6341 DIFFERENTIAL GEARS,
MTA SPT
ERA IR

I]Il

¥

&

PD6342 DIFFERENTIAL HOUSING
EREHNR

PD6343 DIFF SPUR,MTA SPT
E R BRI

PD6836-L PRINTED BODY
(BLUE)
SERYERRR (EE)

PD6836-R PRINTED BODY
(RED)
FERNERRR (HI)

PD6886 CLEAR BODY
(W/DECAL)
BEAERMANAR

PD7201 REAR DRIVE CVA
BRRREREEH

(AN

O
.

(@)

/

PD7202 2 SPEED ONE WAY HUB
R

PD7203 2 SPEED MAIN GEARS
ExlmtE

PD7204 2 SPEED CLUTCH HOUSING
BB R e TR AR

PD7205 2 SPEED CLUTCH HUB
R AR

PD7206 2 SPEED SHAFT
BRH

PD7207 FWD/REV DRIVE
GEARS,
iR

00
N o

-y

‘o
B

PD7208 CENTER TRANMISSION

SHIM & CLIP
ERLIRAER S

PD7209 FWD/REV SHIFT
GEARS
BRIREmE

PD7210 FWD/REV MAIN
SHAFT
B

PD7211 REVERSE IDLE GEAR &
SHAFT
iREREY

PD7212 REVERSE GEAR /
SHIFT FORK MNT
B R EER

PD7213 BEVEL GEAR SET,
R

MTA4 V2 P7




MTA4 V2 PARTS LIST

PD7214 SLIPPER SHAFT

PD7215 MAIN SPUR GEAR,
497
TRl

PD7216 SLIPPER HARDWARE,
BEIEM

PD7217 SPUR GEAR HUB
TEREEE

PD7218 SLIPPER FRICTION
RING
R

PD7219 SLIPPER LINGING
PAD
PRIBZRS A

Qf

PD7220 SLIPPER HUB
PRIBEIERE

PD7221 DRIVE PINION SHAFT
EnILEH

EUR18Tx23T

PD7222 2 SPEED PINION GEAR

PD7223 CENTER TRANS
BRACKET
TR

PD7224 CENTER TRANS CASE
FEl RN

PD7255 CTR TRANS PINS,
DG

I

N

S

&

N

S

PD7226 BALL TYPE UNIVERSAL, PD7227 FRONT DRIVE PD7228 FRONT CVA PD7229 FRONT DRIVE CVA PD7230 REAR DRIVE OUTPUT PD7231 REAR CVA REBULID KIT
E5(E8H OUTPUT CUP REBULID KIT HIFPRE S EEhEH CUP PRESEHMESEMN
NEVESHE MREREHMESENS FEEE
> K P
2 S e °
e & ! ‘ = =

PD7232 FRONT&REAR BUMPER
RIEIEH

PD7233 FRONT BUMPER & BRACE PD7234 REAR BUMPER & BRACE

HIBSIERSEESR

EBERSEESR

PD7256 WHEELIE WHEEL
MBI

PD7236 WHEEL HEX DRIVE(4)
AVl et

PD7237 UNIVERSAL REBUILD KIT
BOESEMF

MTA4 V2 P8



MTA4 V2 PARTS LIST

96
() ;’

PD7238 SPUR GEAR MOUNT
FeabRianE

PD7239 WHEELS(2)
imE

PD7240 TIRES(2
imia

PD7241 ENGINE MOUNT
SIZEERE

PD7242 MUFFLER MOUNT
WIRE/R
HEREER (R)

PD7243 ENGINE MOUNT
BRACE PAD
SIZEIERERHER

My
M

8 8-

PD7247 ROLL BAR MOUNTS
RIERIE

0NN

...........

llllllllllllll

00 ()

5X10X4 5x1ox4 (2)
15X21X4

00
0 (8)

SX11X4  gx12x4 (m

8X16X5

PD7244 GEAR BOX SET

PD7246 ROLL BAR

PD7251 FWD/REV SHIFT

PD7248 THROTTLE/BRAKE

PD7250 BEARING SET

PD7254 DECALS SET

B PR GEARS LINKAGE hEGH ¥ahia
SN SHPSRSREHIIRHE
= PD1532 M3x8mm(20)
Q o PD1533 M3x10mm(20)
(10) \ e o \ﬁ/ PD1534 M3x12mm(20)
— et PD1535 M3x14mm(20
PD7786 DIFF SHIME(10), PD1536 Msimmgzog
02 - PN1805 CLUTCH BELL,31.5mm, 20T pu
.2mm,S3 o == ///////,,// e |PD1537 M3x20mm(20)
ERBPH o6 = PD1538 M3x22mm(20)
- PD1595 M3x23mm(20)
. = = Nan o PD1596 M3x32mm(20)
- 4 s PD1599 M3x30mm(20)
PD2488 M3x18mm(20)

PN1525 MUFFLER

PN1526 MANIFOLD

PN1801 FLYWHEEL SET,

PN1806 CLUTCH SHOES(4)

PN1811 CLUTCH SPRING(4),1.0mm

BT PHILLIP MACHINE SCREW

HER HREEH ALUMINUM CLUTCH SHOES BEERA BEEE EER+ IR
egmnE  RAT
PD0961 M3x 3mm PD0976 2mm(20) @ | PD1561 M3 (20) PD1571 8x16x5(2 | ...... | PD1559 M3x10mm(20) | PD0670 M3x14mm(20
\~ ’/
PD1598 Mdx 4mm

(20)
(20)
PD2265 Mdx 8mm(20)
(20)

PD7253 M4x 8mm

SET SCREW EZAM; B IZHhiE

‘)’\ PD1045 5mm(20)
PD1569 2.5mm(20)

E-CLIP ERYIIR

PD2433 M5 (20)
LOCK NUT WITH FLANGE/BEE 22 BlIZIE

| ) | PD1600 @3mm (20) |

; PD1194 M3x 14mm(20) LOCK WASHERB52 2 18
¢/ PD1740(4) PD1339 M3x 20mm(20) PD1649 @5mm(20)
@ PD1543 M3x 18mm(20) @ | PD1709 @3mm(20)
DRIVE CUP SET SCREW “H 4| PD1545 M3.5x 10mm(20) PD1966 @3x@8mm(20)
SBEHEETIRE ” |PD1960 M3x 35mm(20) PD7784 @5x@8mm(20)
» | ro155720 PD7475 M3x 10mm(20) | WASHER Zt/5
s (20) PD6307 M3x 6mm(20) & | Ppi597 wM2(20) |
BODY POST MOUNT SCREWS SK H.M SCREW P37 & 1Z# NUT 7 BIRIE
BRI B IRk

)
PD1572 6x12x4(2)
PD1574 5x10x4(2)
PD1968 5x10x4(4)

)

PD7252 5x11x4(2

BALL BEARINGEREH

PD1191 M3x8mm(20)
PD1192 M3x10mm(20)
PD1548 M2x8mm(20)

€ | PD1550 M2.6x16mm(20)

BTW PHILLIP TAP SCREWZEERIZ#

| [ | PD1712 M2.6x8mm(20) |
BT PHILLIP TAP SCREWEEE T 3 Sz

| ) | PD1713 (20) |
BODY CLIP REJIE

)
. | PD0673 M3x20mm(20)
< | PD0674 M3x22mm(20)
PD1035 M3x10mm(20)
BT MACHINE SCREWESEI/\Bi%kh
PD0676 M3x6mm(20)
PD0677 M3x8mm(20)
PD0678 M3x10mm(20)
€’ | PD0679 M3x12mm(20)
PD0681 M3x16mm(20)

CT MACHINE SCREWFSEN; A iRk

PDI711M26x12mm(20)| | N |PD7265 M5xtamm (20) | @ | Do
CT PHILLIP MACHINE SCREW FLAT HEAD SOCKET SCREW LOCK NUT - EiZi2s
FEE+ IR REEER7 ERh

MTA4 V2 P9



9445 PRO-50BK PARTS LIST

D
ENGINE 3%
NO. | 9445 PRO-50BK | DESCRIPTION EmRRE
4 AA0116 CRANKSHAFT,PRO-50BK iy
5 AN2111 CRANKCASE,PRO-50BK HHERFE
7 AN0325 CONNECTING ROD,PRO-50BK | 5&1g
8 AA0337 WRIST PIN ASSEMBLY,PRO-50BK | IF#8
9 AA0327 CIRCLIP,PRO-50BK LrigiEE
10 AN2112 CYLINDER & PISTON,50BK SEEEHE
1 AA0119-R | CYLINDER HEAD,PRO-50BK SEE
12 PN0243 GASKET SET,PRO-50BK HEREHE
13 AN0275 CARB RETAINING BOLT,PRO-50BK | El5EiZ k448
15 9750 CARB ASSEMBLY,PRO-50BK 1rmeR
16a AMV1438L | BALL BEARING,d1*D2*W3 EIEEE
16b AMV6902Y | BALL BEARING,d15*D28*W7 HEGE
17 PNO116 SCREW SET,PRO-50BK 5|ZR 4R
20 ANO0118 ONE WAY CLUTCH SET,PRO-50BK | &5 e & EE4E
22 AA0109 STARTING AXLE,PRO-50BK iaeteo [t
24 ANO0117 BACKPLATE,PRO-50BK e

MTA4 V2

P10




@Wer

Tioer

MTA4 V2 1/8 4WD NITRO MONSTER TRUCK SPARE PARTS

PART# | DESCRIPTION ERRY NOTE PART# |DESCRIPTION EmRE NOTE PART# | DESCRIPTION ERRYE NOTE
PD0670 | BTH.M SCREW(20),M3x14 SR NG PD1489 | CHASSIS BER PD1563 | LOCK NUT(20),FLANGE M5 [EREREIZIE
PD0673 | BTH.M SCREW(20),M3x20 ElRVRNEL PD1490 | CHASSIS GUARD & COVER {RIIRSIER PD1569 | E-CLIP(20),2.5mm ERUIR

PD0674 | BTH.M SCREW(20),M3x22 NGl PD1493 | UPPER SUSP ARM MOUNTS LIREEERE PD1571 | BALL BEARING(2),8x16x5 B

PD0676 | CT MACH. SCREW,M3x6 NS PD1494 | FRONT BULK/CHASSIS MOUNT | BI/#&ERFEEH PD1572 | BALL BEARING(2),6x12x4 g

PD0677 | CT H.M SCREW(20),M3x8 PR AERH PD1497 | SUSPENSION HINGE PIN SET BEETHE PD1574 | BALL BEARING(2),5x10x4 G

PD0678 | CT H.M SCREW(20),M3x10 FEER7 A iR PD1498 | KNUCKLE/HUB e mpanil PD1577 | ALXE BEARING SAPCER RERERIRAE
PD0679 | CT H.M SCREW(20),3x12 PN ER PD1499 | ADJUST BALL (4),10.8mm BB PD1594 | FUEL PRIMER PUMP FEHes

PD0681 | CTH.M SCREW(20),M3x16 FEBR7 AR PD1501 | STEELPIN (4),2.5x12mm # PD1595 | BTH.M SCREW/(20),M3x23 ESE 1
PD0871 | COUPLER TUBE IREEESHE PD1503 | TURNBUCKLE 4x110mm RIS EAIE PD1596 | BTH.M SCREW(20),M3x32 B+FIRH
PD0961 | SET SCREW(20),M3x3 p I ISPAVEELE 4 PD1504 | F/R TURNBUCKLE END Hil /2 EREEIEAEHE PD1597 | NUT(20),M2 L

PD0971 | LOCK NUT(20),M3 LERRIRIRHE PD1505 | RR TURNBUCKLE M4x126mm BIREEEAIS PD1598 | SET SCREWS(20),M4x4 RNVl
PD0976 | E-CLIP(20),2MM FRVIR PD1507 | BELLCRANK PLASTIC PARTS BoEEET PD1599 | BTH.M SCRWEW(20),M3x30 BB+ IR
PD1035 | BT HEX MACHINE SCREW(20) FEEEN AR PD1508 | BELLCRANK POST & BUSHING BOHEB R PD1600 | LOCK WASHER(20),3mm paRE A
PD1045 | E-CLIP(20),5MM ERUHIIRAR PD1509 | BELLCRANK HARDWARE EBofcit PD1649 | WASHER(20),5mm )|

PD1191 | CTP.M.SCREW(20),M3x8 FEE SRR PD1510 | FRONT SKID PLATE RIZERFERIER PD1650 | FUEL TANK ACCESSORY SHRERCIHAE
PD1192 | CTP.M.SCREW(20),M3x10 FEE+F IR PD1514 | REAR SKID PLATE HBERTEREIN PD1709 | WASHER(20),3mm ERF4E,3mm
PD1194 | SKH.M SCREW(20)M3x14 R BE# PD1515 | FRONT SHOCK TOWER BB = 24 PD1711 | CT PM.SCREW(20),M2.6x12 PEE TR
PD1339 | SKH.M SCREW(20),M3x20 7 A%k PD1516 | REAR SHOCK TOWER HBRERE PD1712 | BTP.T.SCREW(20),M2.6x8 EEE+F RIS
PD1447 | FWD/REV CLUTCH HUB NI PD1517 | BODY MOUNTS & POSTS ERSTHAEIER PD1713 | R CLIPS(20) REVIR

PD1450 | SHIFT LEVER G PD1518 | REAR CLIP & FLAG MOUNT HEAFEERE PD1714 | NUT WRENCH.5.5/7/8MM TFRF

PD1461 | BRAKE CAM & HARDWARE HE Rt PD1519 | REAR FLAG & POSTS BF PD1740 | DRIVE CUP SET SCREW HEIHEEERE
PD7257 | BRAKE PADS & SCREWS HER PD1524 | RADIO TRAY (SRR E R PD1743 | SHOCK BODY&CAP SET65219 BEREBSHE
PD7258 | BRAKE DISCS HEBEH PD1525 | SERVO SAVER (AR R A PD1745 | UPPER SUSPENSION ARMS(2) LiREH

PD1465 | F/R DRIVE INPUT CUP FRREEMER PD1526 | SERVO HORNS BRMEDE PD1746 | LOWER SUSPENSION ARMS(2) TREM

PD1470 | ASSEMBLED SHOCK(8) R PD1527 | GEAR SHIFT LINKAGE fElaERiA PD1749 | DIFF OUTDRIVE & GASKETS MTA  |EEIBNESR
PD1471 | ASSEMBLED SHOCK(2) =R PD1532 | BT PHILLIP MACHINE SCREW(20)M3x3 | EISE+ 5 Uk PD1896 | DIFF SHIME(10),0.2mm,S3 ERBES
PD1472 | SHOCK REBUILD KIT(2) RIS PD1533 | BT PHILLIP MACHINE SCREW(20)M3x10 | EISE+371%i% PD1960 | BT MACHINE SCREW,M3x35 R B
PD1473 | SHOCK SPRING(4),MTA/Soft BEREE (BER) PD1534 | BT PHILLIP MACHINE SCREW(20)M3x12 | [EISE+5 1% PD1966 | WASHER,d3mm TR

PD1474 | SHOCK SPRING(4)MTA/Med HEREE (EB) PD1535 | BT PHILLIP MACHINE SCREW(20)M3x14 | [EISE+3 1% PD1968 | BALL BEARING,d5xD10xW4 RIRE

PD1475 | SHOCK SPRING(4),MTA/Firm il i% (H&) PD1536 | BT PHILLIP MACHINE SCREW(20)M3x16 | EISE 1%k PD2265 | SET SCREW,M4x8 EGEENAV=ET e
PD1476 | SHOCK SPRING,MTA/X-Firm WEREE (R PD1537 | BT PHILLIP MACHINE SCREW(20)M3x20 | IEISE+5 1% PD2433 | FLANGE LOCK NUT,M5,ER-1 i LERRIRIE
PD1478 | SHOCK ENDS WA PD1538 | BT PHILLIP MACHINE SCREW(20)M3x22 | EISE+5 U5k PD2488 | BT PM. SCREW(20),M3x18 ESE 1%k
PD1479 | SHOCK TOP MOUNTS ERERRUECH PD1543 | SK H.M SCREW(20),M3x18 SPAVELER S PD6341 | DIFF GEARS,MTA SPT ZREF S
PD1480 | FUEL TANK HERE PD1545 | SK H.M SCREW(20),M3.5x10 SPAVEELES PD6342 | DIFF HOUSING EREBINR
PD1481 | DIFF SHAFT/PINION B&) et PD1548 | CT P.M. SCREW(20),M2x8 BT IR PD6343 | DIFF SPUR MTA SPT ERREER SR
PD1482 | DIFF SET ZiReEHE PD1550 | CT P.M.SCREW(20),M2.6x16 FEEHFIRR PD6307 | SK H.M SCREW (20),M3x6 RG0S
PD1483 | DIFF CASE/BULKHEAD ERFEAE PD1557 | BODY POST MOUNT SCREWS BRI E TR PD6836-L| PRINTED BODY,BLUE STRNERRY (B)
PD8011 | MUFFER OUTLET HRE PD1559 | BTW P.T. SCREW/(20),M3x10 ETSEINER PD6836-R| PRINTED BODY,RED SERLERRR (HD)
PD1488 | FWD/REV CLUTCH HOUSING BaEnimad PD1561 | LOCK NUT(20),FLANGE M3 [ERREAEIRIE PD6886 | CLEAR BODY W/DECAL EAIER KRR

MTA4 V2 P11




@Wer

Tioer

MTA4 V2 1/8 4WD NITRO MONSTER TRUCK SPARE PARTS

PART# | DESCRIPTION ERRE NOTE PART# | DESCRIPTION ERRE NOTE 0P'|'ION nl PABTS “S'I'
PD7201 |REAR DRIVE CVA BN ESES PD7233 |FRONT BUMPER & BRACE HUFHENRREEZR
PD7202 |2 SPEED ONE WAY HUB B [ PD7234 | REAR BUMPER & BRACE HIHERAE TSR PART# | DESCRIPTION ERRE NOTE
PD7203 |2 SPEED MAIN GEARS EE iR PD7256 | WHEELIE WHEEL HTER 1165P | FUEL FILTER Bes
PD7204 |2 SPEED CLUTCH HOUSING R R e iR AR PD7236 | WHEEL HEX DRIVE(4) ANt 9713 TUNED PIPE 50 UD: RE
PD7205 |2 SPEED CLUTCH HUB SRR PD7237 | UNIVERSAL REBUILD KIT EOESEH 9792-B | AIRFILTER(BLACK) .50 RiE s (R)
PD7206 |2 SPEED SHAFT R PD7238 | SPUR GEAR MOUNT el 9792-G | AR FILTER(GREEN) .50 RIBERE (%)
PD7207 |FWD/REV DRIVE GEARS B3R PD7239 | WHEELS(2) imEx 9792-0 | AIR FILTER(ORANGE) .50 Imﬁ,a%g%ﬂ (&)
PD7208 |CENTER TRANMISSION SHIM & CLIP | EBYHIR&ER S PD7240 |TIRES(2) [l 9792-W | AIR FILTER(WHITE) .50 ERIEERE(A)
PD7209 |FWD/REV SHIFT GEARS Ri%eEinig PD7241 | ENGINE MOUNT 5| ZEERE 9792-Y | AR FILTER(YELLOW) .50 TRIEEREE
PD7210 |FWD/REV MAIN SHAFT &) 08 PD7242 | MUFFLER MOUNT WIRE/R HEBRETER (B) PD1301 | SELF-LOCK NUT (BLUE) IFRIRIESHE ()
PD7211 |REVERSE IDLE GEAR&SHAFT fEsmEh PD7243 | ENGINE MOUNT BRACE PAD SIZEEERHER PD1304 | SELF-LOCK NUT (BLUE) IFEIZIESHE (B)
PD7212 |REVERSE GEAR/SHIFT FORK MNT | {E#m&IE X EEMR PD7244 | GEAR BOX SETMTASPT L PD1582 | SERVO SAVERHITECH BEOERME
PD7213 |BEVEL GEAR SET BESHR PD7245 | SK H.M SCREW(20),M5*13 RERNBIEH% PD1583 | STEERING SERVO SAVERJR EO AR
PD7214 | SLIPPER SHAFT Bl PD7246 |ROLLBAR FREEZR PD1741 | SHOCK CAPS SEHERE
PD7215 |MAIN SPUR GEAR 49T FE5iR PD7247 |ROLL BAR MOUNTS {RFEZIZE PD1756 | TITANIUM STEERING LINK ROD NESREBOANR
PD7216 |SLIPPER HARDWARE BEIEM PD7248 | THROTTLE/BRAKE LINKAGE SHPIREEEHIATHE PD1757 | TITANIUM REAR LINK ROD AEBREAIR
PD7217 |SPUR GEAR HUB FESIREERE PD7250 |BEARING SET e ] PD1759 | OPTION CHASSIS/BLUE OPT BERIR
PD7218 |SLIPPER FRICTION RING BRI, PD7251 | FWD/REV SHIFT GEARS ERASER IR PD1761 | ALUMINUM LOCK NUT/BLUE,M5 LERAIRE (&)
PD7219 |SLIPPER LINGING PAD IRBRSH PD7252 |BALL BEARING(2),5*11*4 RIREESHE PD1762 | OPTION STEERING KIT BREERENR
PD7220 |SLIPPER HUB BR BEIEEE PD7253 | SET SCREW(20),4*8mm WA B (R5E) PD1763 | OPTION STEERING RACK/ARM FERNE /AR
PD7221 |DRIVE PINION SHAFT A\ PD7254 |DECALS SET TR PD1764 | SERVO SAVER HUB/SPRING EOETEE BER
PD7222 |2 SPEED PINION GEAR BEER18TX23T PD7475 | SOCKET SCREW(20),M3*10 VAL PD1765 | OPTION STEERING HARDWARE BRI
PD7223 |CENTER TRANS BRACKET fEER PD7784 | WASHER,d5xD8XW0.2 ] PD1767 | ALUMINUM SHOCK BODIES SERERED
PD7224 |CENTER TRANS CASE ERRAEAES PD7786 |DIFF SHIME(10),0.2mm,S3 ERBBL PD1771 | OPTION BRAKE DISC OPTEREEF
PD7255 |CENTER TRANS PINS EIESiS PN1525 |MUFFLER HEwR PD6337 | STEERING BUSHING EEEME
PD7226 |BALL TYPE UNIVERSAL EZEFH PN1526 | MANIFOLD HREEd PD6338 | SHOCK BOTTOM, MTA SPT EBEHERTE
PD7227 |FRONT DRIVE OUTPUT CUP NEFEEHME PN1801 | FLYWHEEL SETALUMINUM CLUTCH SHOES| #RéER4E , FRFS T, PD6339 | METAL SHOCK SETMTA SPT SERERA
PD7228 |FRONT CVA REBULID KIT RRESEEMEAEN PN1805 |CLUTCH BELL,31.5mm,20T MeRs PD7249 | WHEEL HEX DRIVES,BLUE VAN ot
PD7229 |FRONT DRIVE CVA HIFRE S EEEH PN1806 | CLUTCH SHOES(4) HMaRER PN1527 | MANIFOLD, 50 PIPE HF'“’"E"FH
PD7230 |REAR DRIVE OUTPUT CUP BEEEE PN1811 | CLUTCH SPRING(4),1.0mm HEEEE PN1807 | CLUTCH SPRING(4),1.1mm BERsEE
PD7231 |REAR CVAREBULID KIT RRESEEMESEN AA1813 | FLYWHEEL SHIM(0.5 mm) RSB PN1808 | CLUTCH BELL,31.5mm,23T Boss
PD7232 |FRONT&REAR BUMPER Rz AD2555 | FLYWHEEL COLLET,5mm REmEELE PN1809 | FLYWHEEL SET,STEEL CLUTCH Rama AT
PN1810 | STEEL CLUTCH SET il =]

MTA4 V2 P12




1165P FUEL FILTER
MR

9713 TUNED PIPE .50
MEE

W

N B (’
- P 0
97928 AIR FILTER(BLACK) .50
ERIRERAGR
9792-G AIR FILTER(GREEN) 50
ZESRIIR S Be AH (AR)
9792-0 AR FILTER(ORANGE) 50
R 2 B L (17)
9792-W AIR FILTER(WHITE) 50
I l@l E)
9792-Y AIR FILTER(YELLOW) .50
EERRAEE)

PD1761 ALUMINUM LOCK NUT/BLUE
IFRIZESHE (Be)

PD1304 SELF- LOCK NUT /BLUE
IFRIZESHE (BE)

PD1301 SELF- LOCK NUT /BLUE
IFRIZESHE (BE)

S

PD1582 SERVO SAVER,HITECH

BoERHE

!

MTA4 V2 MONSTER TRUCK OPTIONAL PARTS LIST

Y Y X
99
9

PD1583 STEERING SERVO SAVER,JR

JREDERKE

PD1741 SHOCK CAPS, MTA
EERERLE

T

O,
:

& O

PD1756 TI ALLOY STEERING
LINK ROD
REEZABONIT

PD1757 TIALLOY REAR
LINK ROD
NATREENNT

PD1759 OPTION CHASSIS /
BLUE
FER &ER)

PD1762 OPTIONAL STEERING
KIT
[AfEEREN

PD1763 OPTION STEERING
RACK / ARM
Boim/EEE

PD1764 SERVO SAVER
HUB/SPRING
BOEEE EEl

L4
' L

W
o

O s
S5 \)\) CO

PD1765 OPTION STEERING

PD1767 ALUMINUM SHOCK

PD1771 OPTION BRAKE DISC

PD6337 STEERING BUSHING

PD6338 SHOCK BOTTOM,

PD6339 METAL SHOCK SET,

Sy

HARDWARE BODIES OPTHEH BREENE MTA SPT MTA SPT
B IEHAE TERERED TEHER TS TERERE
f
a Tt

PD7249 WHEEL HEX DRIVES,
BLUE

V=L sis it

PN1527 MANIFOLD, 50 PIPE
HREER

PN1808 CLUTCH BELL,
_31.5mm,23T
HMERE

PN1809 FLYWHEEL SET,
STEEL CLUTCH

RemAl, AT

PN1810 STEEL CLUTCH SET
iiksiasyg il

PN1807 CLUTCH SPRING(4),
1.1mm

HEREE
MTA4 V2 P13



@Wﬁ
loer

_@raguan,

ACE R/C JAGUAR
\3 Channel Radio

Pro-50BK
Hex-Start 8.2cc Engine

1/8 AWD NITRO

1)New oversized anodized heat sink head &
engine mount
2)New slipper clutch kit & all metal-geared
2-speed transmission w/reverse
3)New ultra tough steel spur gear
4)New heavy duty CVA
5)New high performance rear exhaust
aluminum tuned pipe
6) New stiffer shock springs
7)New PRO-50BK (8.2cc) monster power
plant:
8)New style body shell and decal scheme
9)New chrome spoke wheels & super grip
tires
10) New front impact absorbing bumper design
11)New rear wheelie bar

Specification:

/

Overall Length: 615mm / 24.2in.

Overall Height: 273mm / 10.7in.

Overall Width: 438mm/17.2in.

Wheelbase: 368mm / 14.5in.

Max Ground Clearance: 108mm / 4.25in

Front Track Width: 436mm / 17.2in

Rear Track Width: 436mm / 17.2in

Weight (RTR): 6200g / 13.76lb.

Wheel: DIA. 174mm / 6.85in

Power Plant: PRO-50BK Hex-Shaft Start Engine
Chassis: One-Piece Extruded Aluminum Channel Type
Transmission: 2 Speed Forward and Reverse
Drive Axle: CVA Universal Type

Suspension: Upper/Lower A-Arm with Pivot Ball
Shock: 8 QOil-Filled Type

Front Kick Up Angle: 9°

IMONSTER TRUCK

Glow Starters

No.2156 2.4Ah Long Glow Starter w/240V Chg
No.2157 2.4Ah Long Glow Starter w/220V Chg
No.2158 2.4Ah Long Glow Starter w/110V Chg

Starters

No.2674 1.2V H.D. 90 starter
No.2675 1.2V H.D. 180 starter

6mm
Starter No.3801
Extension

5-Way Wrench
No.1116

&
2 ’
=

2

=

No.1261

600cc Fuel Bottle
No.1266

300cc Fuel Bottle

No.1103
Hex Driver Set





